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15.000 MHz 523,000 MHz 100.000 kHz §22,99600 MHz -32.63 dem -15.83 de 46,000 MHZ 540,000 MAz 100,000 FHz 346 40001 Wz 513 dBm 50,87 48
£23.000 MH2 924.000 MH2 20.000 khz 82399850 MHz -29.70 dBm -16.70 d8 849,000 MHz 850,000 MHz 30.000 kHz 849.00050 MHz -28.78 dBm -16.78 dB
824.000 MHz 527,000 MHz 100.000 kHz 826.53990 MHz 9.39 dém -20.61 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -34,20 dém -21.20 dB
Y
Il L ] | ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480203B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
Spectrum o[ spectrum 3
Ref Level 24.80 dBm  Offset 4.80 dBb Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
imit ¢heck PAES A | SPURIGHE CHBEKABS A PAES
20 o Fpmons T ams PARS ff \ “IeERe Pumous_ur\:_m?_ PARS
10 dem: ] ! 10 dém: f
ods / k 0 dem } |
-10 dem -10 dBm f
-20 dBm f -20 dBm- J '
-30 dBm f M dBm - i l\
-40 dem T M )ﬂl 0 dBm—|
P w | A w"‘\\
50 dam Aokt 50 “v-”&,!:/h" - A\
S Iy \ /\
- \
-60 dgm g 60 dBm
e IR, . e S e
70 dBm -70 dBém
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit Rangelow | Rangeup | RBW | Fregquency |  Power Abs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,42857 MHz ~44.00 dBm -31.00 d8 944,000 MHz 949,000 MHz 100.000 kHz 948.65784 MHz 22.55 dém -7.45 dB
£23.000 MHz 524.000 MHz 50.000 kHz 82399451 MHz -21.59 dém -9.50 d8 849,000 MHz 850,000 MHz 50.000 kHz 549.00250 MHz -21.79 dém -8.79 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.35215 MHz 22.13 dBm -7.82 dB 550,000 MHz 360,000 MHz 100.000 kHz 950,75425 MHz -41,77 dBm -28.77 dB
Y
1 [ ) ]
- Date: 7 03:10:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum u{?
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 avgPwr

imit Gheck pAFS | SPURIGIE CHBEKABS_ PARS
a0 nhﬁm bPURIOUS_| INE_ABS PAES 2V 9BNe _fpurious_INE_ABS | Pabs

il 10 dem
10 dém = — ] oo -
ods f ! dBm

‘ |
-10 dem ] ‘I 10 dBm
SPURIOUS_LINE_ABS J |
20 dam f 1 Jen dBm i
-30 dBm 30 dem
e S —
40 dBm — 40 dBm
-
-50 dém 50 dem —
o ——
-60 dBm -60 dBm
SR i
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 829.0MHz | start 844.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit

15.000 MHz 523,000 MHz 100.000 kHz §22,99600 MHz -32.62 dem -15.62 de 544,000 MHZ 540,000 MAz 100,000 FHz 346 16034 1z 231 dBm 51,60 8

£23.000 MHz 524.000 MHz 50.000 kHz 823.99251 MHz -29.37 dém -16.37 dg 949,000 MHz 850.000 MHz 50.000 kHz 949.00050 MHz -28.72 dBm -15.72 dB

824.000 MHz 529,000 MHz 100.000 kHz 826.73477 MHz 8.40 dém -21.60 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.04496 MHz -32,19 dém -19.19 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480203B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.80 dBm Offset 4.80 db

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24.20 deém
SGL Count 100/100

offset 480 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
imit ¢heck Paks - 2R RIS CHBEKABS_ PABS
20 b Errons e Ams PARS ] \ “IeERe Pumous_ur\:_m?j PARS
10 dBm ]J ) 10 dem “
ode # l 0 dBm JJ
-10 dém — -10 dBm
SPURIOUS_LINE_ARS JI \ J \
-20 dBm r 1 -20 dem: JJ +
-30 dBm ’ \MA "h \ 1E dBm 0y 1\
-40 dem M |L U\L,}‘Hm {r\\ dem—i I VH! w
-50 dem u ‘u“"w" | 50 4 A\ N 7
I, \
i ~
60 dBm ___J’AW 50 dBm L = —
B | R S ] 7 N N
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit Rangelow | Rangeup | RBW | Fregquency | PoweraAbs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822.52448 MHz -41.23 dBm -28.23 dB 944,000 MHz 842,000 MHz 100,000 kHz 948,65784 MHz 20.37 dBm -9.63 dB
823.000 MHz 824,000 MHz 50.000 kHz 823,99950 MHz -21.81 dém -8.81 dB 549,000 MHz 850,000 MHz 50.000 kHz §40,00050 MHz -23.58 dBém -10.58 dB
824.000 MHz 829,000 MHz 100,000 kHz 824,35215 MHz 20.77 dBm -9.23 dB 850,000 MHz 860,000 MHz 100,000 kHz §50,66434 MHz -41,99 dBm -28,99 dB
Y
1 [ ) ]
AU 16 Date: 7 03:11:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum u{?
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr

imit Gheck pAFS | SPURIGIE CHBEKABS_ PARS
a0 nhﬁm bPURIOUS_| INE_ABS PAES 2V 9BNe _fpurious_INE_ABS | Pabs
10 dBm: - 10 dem

{*_uww-n- .,.,y\ il o Mw\
ods J l I{;Bn'
|
-10 d&m T t ‘ltl dBm:
SPURIOUS_LINE_ABS J l IL
20 dem H 20 dem \
-30 dBm 30 dem
40 dBm = 40 dBm e
e I
-50 dém -50 dBm: -
=] —-\‘—“‘-v-.
60 dBm -60 dBm: —
s e [
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 829.0MHz | start 844.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit

15.000 MHz 523,000 MHz 100.000 kHz §22,97203 Mhz -36.3% dem -23.39 de 544,000 MHZ 540,000 MAz 100,000 FHz 34E 0BEE3 HE =11 dBm 5580 8

£23.000 MH2 924.000 MH2 50.000 khz 82399750 MHz -31.39 dBm -16.39 d8 849,000 MHz 850,000 MHz 50.000 kHz 849.00250 MHz -31.28 dBm -18.28 dB

824.000 MHz 529,000 MHz 100.000 kHz 827.25425 MHz 7.42 dém -22.58 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.03497 MHz -36.08 dém -23.08 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480203B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.80 dBm Offset 4.80 db

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24.20 deém
SGL Count 100/100

offset 480 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
imit Gheck PaES 2R RIS CHBEKABS_ PAGS n
a0 ”hﬁm SPURIOUS_| INE_ABS Paps \ “U e _bpurtous_|INE_aBS | PARS ”
10 dBm { t 10 dam i I
ode \ 0 dBm j \
-10 dBm: r‘} ) -10 dBm {
SPURIOUS_LINE_&RS ‘ \| | \
20 dBm . -2 dern “
‘ 1
-30 dBm f‘ i ﬂ {L\ Aoldem ‘ﬂ f' ‘
40 dBm Y 0 HBm ! A N
e ] LI L — . ,
-50 dBm —— i 0 g
RaR IRV IRV INVRVR N SPRTNIR -\/\L / \
60 dém A -60 dBm 7
I NI I, = i ae—

-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fregquency | power Abs | ALimit

815.000 MHz 523,000 MHz 100.000 kHz 822,95604 MHz -49.07 dBm -36.07 dB 539,000 MHz 842,000 MHz 100.000 kHz 948,40558 MHz 21.84 dBm -8.16 dB

823.000 MHz 824,000 MHz 100.000 kHz 823.99351 MHz -31.92 dBm -18.92 dB 540,000 MHz 850,000 MHz 100.000 kHz 840,01148 MHz -31.38 dém -18.38 d&

824.000 MHz 834,000 MHz 100.000 kHz 824,58442 MHz 22.21 dBm -7.79 dB 450,000 MHz 260,000 MHz 100.000 kHz 857.22777 MHz -47.66 dBm -34.66 dB.

Y
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
imit §heck pAFS | SPURIGIE CHBEKABS_ PARS
a0 nhﬁm bPURIOUS_| INE_ABS PAES 2V 9BNe _fpurious_INE_ABS | Pabs
10 dBm: 10 dem
B R [LAa At e e e i e T
0 dB i 0 HBm il
' 1
-10 derm ‘ -40 dem -
SPURIOUS_LINE_ABS f \ I
-20 deém I ll jn dBm L\
-30 dBm i 30 dem k
40 dBm 40 de
- m
,_-.*""' e~
50 dem—bo| 50 dém
W
50 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ]| | start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
15.000 MHz 523,000 MHz 100.000 kHz 522,98801 Mhz -36.61 dem -23.61 de 530,000 MHZ 540,000 MAz 100,000 FHz 341 51240 Tz T 38 dBm o464 0B
£23.000 MH2 924.000 MH2 100.000 kHz 82398951 MHz -32.82 dBm -19.82 d8 549,000 MHz 850,000 MHz 100.000 kHz 849.00050 MHz -31.92 dBm -18.92 dB
824.000 MHz 534,000 MHz 100.000 kHz 828.48052 MHz 5.42 dém -24.58 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.09491 MHz -36.49 dém -23.49 dB
Y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480203B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dBb Mode Auto Sweep Ref Level 24.20 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
imit ¢theck PABS R | SPURIGHE CHBEKABS TN
20 o Fpmons T ams PARS \ “Y PRe _bPurious | INE_ABS | PARS M
10 dem: l 1 10 dém: { I
o ds ‘ ‘ 0 dem ; 1
-10 dam T -10 dBm 4
SPURIDS. LINE 263 i [
-20 dBm / I -2@ dBm- J‘ H
-30 dBm ] \ ﬂ f‘ -Jojdem i i
I ! |
-40 dem J M ‘ \ }' \ 0ldem ” b \
50 dBm o/ o T 0 HEm: f—_ ’M"’M‘
/"‘ Y P Y oy, e ot o] i
60 dBm AN 60 dBm \J\m !
il AN e —— Y
70 dBm -70 dBém
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fregquency |  Power Abs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822.97203 MHz -50.09 dém -37.09 d8 939,000 MHz 949,000 MHz 100.000 kHz 948.43556 MHz 20.74 dém -9.26 dB
£23.000 MHz 524.000 MHz 100.000 kHz 823.99950 MHz -31.64 dém -18.64 dB 849,000 MHz 850,000 MHz 100.000 kHz 849.00350 MHz -32.52 deém -19.52 dB
824.000 MHz £34.000 MHz 100.000 kHz 824.60440 MHz 20.44 dBm -9.56 dB 550,000 MHz 360,000 MHz 100.000 kHz 550.02498 MHz -49,67 dBm -36.57 dB
Y
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 24.80 dBm  Offset 4.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24.80 dém
SGL Count 100/100

Offset 4.80 dB Mode Auto Sweep

(@1 avgpwr

@1 AvaPwr
imit gheck PARS | SPURIGIIE CHBEKABS_ PABS
o nhﬁm bPURIOUS_| INE_ABS pabs 2V 9BNe _fpurious_INE_ABS | Pabs
10 dem: 10 dém:
o I N s e v | e st o
B m:
\ |
-10 dem -10 dBm t
SPURIOUS_LINE_ABS { \ ‘
-20 dem } i 40 dBm
| \
30 dBm }J 1 30 dem
40 dBm 40 dBm
| o
-50 dém — -50 dBm
50 dei
m ]
70 dBm -70 dBém
Start 815.0 MHz 3003 pts Stop 834.0 MHz } || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW | Fr Power Abs | ALimit | Range Low Range up | RBW | Frequency | Power abs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz §22.98002 MHz -41.26 dém -26.26 dB 939,000 MHz 849,000 MOz 100,000 FHz T4z 64136 1MH= 363 dom 55,97 06
£23.000 MHz 524.000 MHz 100.000 kHz 823.99750 MHz -35.49 dém -22.49 d8 845.000 MHz 850,000 MHz 100.000 kHz 845.00250 MHz -34.50 dBém -21.50 dB
524.000 MHz 534.000 MHz 100.000 kHz 82730170 MHz 4.23 dém -25.77 dB 950.000 MHz 860,000 MHz 100.000 kHz 950.03497 MHz -32.80 dBm -26.90 dB
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SPORTON

LAB.

FCC RF Test Report

Report No. : FG480203B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spectrum

Ref Level 0.00 dém
SGL Count 100,100

Offset 4.80 db

Mode Auto Sweep

Ref Level 0.00 d8m
SGL Count 100/100

Offset 480 dB

Mode Auto Sweep

@1 AvgPwr

@1 AvgPwr
Limit ¢heck PAES Limit ihsuk PABS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem [ -40 dBm T
-50 dB alle 50 dBm ___ RV e Y
| . et s | . e e a m Ty
-60 dB ! &0 dem—}t
IS i
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 764.20415 MHz -63.85 dém -50.85 db 30.000 MHz 815,000 MHz 100.000 kHz 804.21164 MHz -63.88 dBm -50.88 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.35664 MHz -62.91 dém -49.91 dB 860.000 MHz 1.000 GHz 100.000 kHz 898.39161 MHz -63.10 dBm -50.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -41.10 dém -28.10 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,67258 GHz -41.27 dBm -28.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80926 GHz -47.84 dem -34.84 db 3.000 GHz 7.000 GHz 1,000 MHz 6.84226 GHz -27.81 dém -34.91 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.39365 GHz -50.81 dém -37.81 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.40965 GHz -50.91 dBm -37.91 dB
( I J L ] [ b
Date JAUG.2024 02:20:12 Date: 7.AUG.2024 0z:
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 AQH{—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm T — i v vy
-60 dBm J
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 802.25012 MHz -63.78 dBm -50.78 dB
860.000 MHz 1.000 GHz 100.000 kHz 860.06993 MHz -62.28 dBm -49.28 db
1,000 GHz 3.000 GHz 1,000 MHz 1.69608 GHz -40.80 dBm -27.80 db
3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -48.10 dBm -35.10 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95626 GHz -50.87 dBm -37.87 dB
L JU ) « e
Date: 7T.AUG.2024 02:30:21
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480203B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 430 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dBm -30 dBm
-40 dem I -40 dBm
Sods | — el = ||| 50 dem J — ~ ——
-60 dB ! .60 dBm—}+
P | | omromretd
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 805.78086 MHz -63.8% dém -50.85 db 30.000 MHz 815,000 MHz 100.000 kHz 811.66542 MHz -63.72 dém -50.72 dB
860,000 MHz 1.000 GHz 100.000 kHz 944.82517 MHz -62.73 dém -49.73 dB 860.000 MHz 1.000 GHz 100.000 kHz 885.66434 MHz -63.07 dBm -50.07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -41.08 dém -28.08 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,67058 GHz -42.30 dBm -29.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -47.94 dem -34.94 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.86875 GHz -47.97 dém -34.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89428 GHz -50.90 dém -37.90 d& 7.000 GHz 9.000 GHz 1.000 MHz 8.95876 GHz -50.93 dBm -37.93 dB
( I J e wa L ]l J ]
Date: 7.AUG.2024 02:39 0 Date: 7
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
et
gro—
-50 dBm SRS ~
-60 dBm ‘
-
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 778.71189 MHz -63.77 dBm -50.77 dB
860.000 MHz 1.000 GHz 100.000 kHz 950.69930 MHz -63.04 dBm -50.04 db
1,000 GHz 3.000 GHz 1,000 MHz 1.69308 GHz -41.74 dBm -28.74 db
3.000 GHz 7.000 GHz 1.000 MHz 6.88026 GHz -47.52 dBm -34.52 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95076 GHz -50.96 dBm -37.96 dB
Date: 7.AUG.2024 02:49:20
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SPORTON LAB.

FCC RF Test Re

port

Report No. : FG480203B

LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 430 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
L MT N _...u-—-—.-v--ln-q
-60 dB e et -60 dBm
) sl
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 779.49650 MHz -67.80 dém -54.90 db 30.000 MHz 815,000 MHz 100.000 kHz 789.30410 MHz -67.72 dém -54.72 dB
860,000 MHz 1.000 GHz 100.000 kHz 998.11189 MHz -67.82 dém -54.82 dB 860.000 MHz 1.000 GHz 100.000 kHz 935.59441 MHz -67.92 dBm -54.92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -35.99 dém -22.99 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,66908 GHz -35.71 dBm -22.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76178 GHz -52.68 dém -39.68 db 3.000 GHz 7.000 GHz 1,000 MHz 6.74178 GHz -52.56 dBm -39.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.85579 GHz -58.78 dBm -45.78 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.92127 GHz -58.51 dBm -45.51 dB
L I J ¢ wa L ] e
Date: 7.AUG.2024 Date 2:06:52
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
m& - — IR
.60 dBm ol —— |
[
h
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -68.20 dBm -55.20 dB
860.000 MHz 1.000 GHz 100.000 kHz 861.04895 MHz -67.60 dBm -54.60 db
1,000 GHz 3.000 GHz 1,000 MHz 1.68908 GHz -36.11 dBm -23.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -52.87 dBm -39.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95276 GHz -58.40 dBm -45.40 dB

—
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Report No. : FG480203B

LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 430 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
-20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
R . - N
60 dB -60 dBm st
')
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 809.31158 MHz -66.2% dém -55.25 db 30.000 MHz 815,000 MHz 100.000 kHz 787.34258 MHz -68.43 dem -55.43 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.06993 MHz -67.81 dém -54.81 dB 860.000 MHz 1.000 GHz 100.000 kHz 910.83916 MHz -67.82 dBm -54.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64950 GHz -38.63 dém -25.63 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66458 GHz -36.01 dBm -23.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -52.71 dém -39.71 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.80126 GHz -52.75 dém -39.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95426 GHz -58.67 dBm -45.67 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95176 GHz -58.67 dBm -45.67 dB
( I J e wa L ]l J ]
Date: 7.AUG.2024 Date: 7 3
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
__u-———-ud-ﬂ‘
60 dBm ‘-“'QQML“'—— el —
el
o
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 794.79635 MHz -68.44 dBm -55.44 dB
860.000 MHz 1.000 GHz 100.000 kHz 914,33566 MHz -67.77 dBm -54.77 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67958 GHz -35.64 dBm -22.64 db
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -52.69 dBm -39.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.41115 GHz -58.68 dBm -45.68 dB
Date: 7.AUG.2024 03:27:14
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0029
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0055 PASS
-20 Normal Voltage 0.0092
-30 Normal Voltage 0.0043
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0058

Note: Normal Voltage =3.8 V. ; Minimum Voltage (BEP) =3.55 V. ; Maximum Voltage =4.4 V.
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LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB Result
Middle CH 4.87 5.88 PASS
LTE Band 7 / 20MHz
Middle Channel / Full RB/ QPSK
Spectrum (=)
- :?:'E“E‘ o IBErI"‘drg :3:” ° ”ZI“ :1: & RBW 20 MHz
[@15a View
=
E-O: ‘L
i
E-O! \ |
@ GHz. . Mean Pyr + 20.00 dB
Complementary Cumulative Distribution Function

Samples: 130000
Mear | peak |  crest | 100 | 1% | 0% | 0.01% |
Trace 1 [ 22.73dém | 28.52 dBm 573 db 241 B 4,06 dB. 4,57 dB 5.36 dB
JL

Middle Channel / Full RB/ 16QAM

Spectrum -y
RefLevel 26.00 dbm _ Offset 6.00 06
e At 30 dB__AQT 2 ms @ RBW 20 MHz
152 view
=
0.1: ‘\ T
R {
5
0.01 :
1E-D: 5
1
i
T
|
1E-O
\
1
1E-0
Fr 2,535 GHz Aean Pwr + 20.00 dB
Complementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.% | 0.01% |
Trace 1 [ 21.77 dém | 26.93 dam 7.06 dB 3.04 0B 4.78 0B .68 0B 6.55 0B
L
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26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.81 4.97 9.79 9.85 14.27 14.42 18.94 18.94

LTE Band 7
Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

Spectrum o Spectrum by
Ref Level 26.00 dém  Offset 6.00 06 & RBW 100 kHz RefLevel 26.00 dbm  OFset 6.00 06 & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
N e 16.90 dim - - ELE] 15,73 dBm
20 dBm — - oy 2.53563900 GHz] 20 dem T “ 2.53467000 GHz
P % ans Al LA B 26.00 dB| I AL A Ao T e VB 26.00 dB|
n T Bw | +.805000000 MHZ 1048 Bw 1.965000000 MHZz
| q factar 527.7 Q factar \ 510.5)
LEE! + T 0 ‘
' | §
-1 T -10 L
s ! \
20 dBm— S -20d
Do S v NPT e S
0 dBm A A
a0 “i0'den
40 40 e
-50 -50
-60 o -e0d
70 -70
OF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.535639 GHz 16.90 dam nd8 dawn 4,805 MHz ML 1 2.53467 GHz 15.73 dam nd8 dawn 4.965 MHz
T1 1 2.532572 GHz -0.46 dBm nde 26.00 d& T1 1 2.532522 GHz -10.06 dBm nde 26.00 dB
T2 1 2.537378 GHz -9.45 dbm Q factor 527.7 T2 1 2.537488 GHz -10.48 dBm Q factor 510.5
L L J . L S J

LTE Band 7
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

iy Sp n
Ref Level 26.00 dom  Offset 6.00 06 = RBW 300 kHz Ref Level 26.00 dbm  OFfset 6.00 06 & RBW 300 iz
o At 30de SWT 126ps w VBW 1MHz  Mode Auta FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17% Max
N VI 17.92 dBm - o B 17.29 dBm
20 dom T " ppmry ey, S 2.5366980 GHz] 20 dem T .S P 2.5943010 GHz
10d8 Fi i el ey 26.00 dB) o I et IS i S 26.00 dB|
w T By \ 9.790000000 MHZ] 1048 7 By Y 9.850000000 MHZ|
/ Q factor i 259.1 / Q factor \ 257.4]
0 . - 0 den
¥ ic if X
-10 + -10 T ki
/ \ [ \
20 B AT = ravs \ =
et =y AV WY A W N A
-30 -
40 cf 40 db
50 50
&0 d &0 o
-70 70
CF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value |__Function__| Function Result | Type | Ref | Tre | X-value | v-value |__Function__| Function Result
1 T 2536698 GHz 17.82 dém nd8 dawn 2,78 MHz ML 1 2.534301 GHz 17.25 dém nd8 dawn 5,55 MHz
T 1 2.530025 GHz -6.37 dam nds 26.00 d8 T1 1 3.530145 GHz -9.26 dam nds 26.00 d8
T2 1 2539615 GHz -8.04 dBm Q factor 255.1 T2 1 2.535595 GHz -9.05 dBm Q factor 257.3
L L J - L L J
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LTE Band 7

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum by

Spectrum o
Ref Level 26.00 dém  Offset 6.00 d6 = RBW 200 kHz RefLevel 26.00 bm  OFset 6.00 06 & RBW J00 krz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
Mi[1] 16.00 dBm)| Mi[1] 15.16 dBm)|
20 dém: 2.5302650 GHz 20 dém: T ""!‘ 2.5325420 GHz
. et WA PR S e 26.00 dB| . AP e | A B oy 26.00 dB|
o Bw \ 14.266000000 MHz n 7 B | 14.416000000 MHz
Qfactar 177.4 { Qfactar | 175.7
0 dbm JL 0 dem (
-0 d ¥ = -10di ¢
/ /
20 d - ;' 20 d ¢
I NP e - L A N
e i ] ol pPA i
Een i :
40 df -40 di
-50 -50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.530265 GHz 16.00 dBm nd8 down 14,266 MHz M1 1 2.532542 GHz 1E5.16 dBm nd8 down 14.416 MHz
T1 1 2.527807 GHz -9.70 dam nde 26.00 d& T1 1 2.527837 GHz -11.11 dém nde 26.00 d8
T2 1 2.542073 GHz -11.13 dBm Q factor 177.4 T2 1 2.542253 GHz -10.42 dBm Q factor 175.7
i il
L L J ‘ L S J -
pectrum p m v
Ref Level 26.00 dém  Offset 6.00 36 & RBW 200 kHz RefLevel 26.00 dbm  OFset 6.00 06 e RBW J00 kHz
o Att 30de SWT 189p: @ VBW 1MHz  Mode Auto FFT o Att 300E SWT  18.9ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
Mi[1] 6 dBm)| Mi[1] 14.87 dBm)|
20 dBm T 5 2.5357990 GHz] 20 dem T e 2.5959590 GHz
) el Lrn A 26.00 dB o A e LA g, i, 26.00 dB
n w N 18.941000000 MHZ n Bw - 4 18.941000000 MHZ
‘ Q factor \ 133.9] J Q factor ‘l 133.9
0 dbm ; 0 dem i
-tad "'k i 10 di . k
{ /
20d | -20 df - 2
Al K s
b M Py A e P s (PO, VAT A
< oy s AT
40 df -40 di
-50 -50
-60 o -e0d
70 -70
OF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.535700 GHz 1E5.56 dBm nd8 down 18,041 MHz M1 1 2.535959 GHz 14.87 dBm nd8 down 18.941 MHz
T1 1 2.52845 GHz -0.97 dim ndg 26.00 d& 1 1 2.53537 GHz -11.43 dém ndg 26.00 d8
T2 1 2.544391 GHz -10.70 dém Q factor 133.9 T2 1 2.544311 GHz -10.35 dém Q factor 133.9
i il
L L J ‘ L S J -
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Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.48 4.49 8.97 8.99 13.37 13.43 17.82 17.98

LTE Band 7
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum o Spectrum by
Ref Level 26.00 dém  Offset 6.00 06 & RBW 100 kHz RefLevel 26.00 dbm  OFset 6.00 06 & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
- ELE] 16.46 dBm - ELE] 15.93 dBm
20 dém: N 2.53439100 GHz| 20 dem T 2.53436100 GHz|
1068 E A DN 4.475524476 MHZ] 10 T1 DG BN o 4.485514486 MHz
b J v s 1
b 0 dB ,'f v
\ /
-10 . \
\ {
\ / |
- - -20 df ' [z
N KA PV PN S N o f
-30 3t di f
40 40 e
S0 -50
-60 o -e0d
70 -70
OF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.534391 GHz 16.46 dam ML 1 2.534361 GHz 15.83 dam
T1 1 9.72 dBm oce Bw. 4.475524476 MH2 T1 1 2.5327622 GHz 9.66 dBmM oce Bw. 4.485514486 MH2
T2 1 10.85 dBm T2 1 2.5372478 GHz 10.53 dbm
L JL J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Y e n
Ref Level 26.00 dam  Offset 5.00 db & RBW 300 FHz Ref Lavel 26.00 36m  OFfset 5.00 36 @ RBW 300 bz
o At 30de SWT 126ps @ VBW 1MHz  Mode Auta FET o Att 3B SWT 126ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 35k Max
N EHE 1944 dbm - 1 EHE 17.46 dBm
20 dem ———= —— A 2.5981370 GHz 20 dom — X . ) 2.5945000 GHz
- e Y DechW "L 8.971028971 MHZ 105 S s i r L e 8.991008991 MHZ|
/ \ [ \
0 de 0 dé ! 2
| i) ! \
i J |
- 7 T 0 i v
{ Y / !
20d e R 20 di /
WOV M 5 PR, Lot i d A e
S0 30 A
40 40 e
-50 S0
&0 d 60 o
70 70
CF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value |__Function Function Result | Type | Ref | Tre | X-value | v-value |__Function Function Result |
M1 T 2.538137 GHz 18.44 dBm ML 1 2.5345 Gz 17.46 dém
T1 1 2. 245 GHz2 11.00 dBem oce Bw. B.971028971 MH2 T1 1 2.5305245 GHz 10.58 dBm oce Bw. 8.991008991 MH2
T2 1 25304055 GHz 10.82 dem T2 1 25395155 GHz 11.24 dém
L L J L JL J
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LTE Band 7

Middle Channel / 15MHz / QPSK

pectrum Y Spectrum y
Ref Level 26.00 dém  Offset 6.00 d6 = RBW 200 kHz RefLevel 26.00 bm  OFset 6.00 06 & RBW J00 krz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
" Mi[1] 16.90 dBm)| Mi[1] 1
20 dBm T ¥ . 2.5358990 GHz 20 dem T e 2.5359290 GHz
0 i Tadt bl N vgecBa, A 13.366633367 MHZ 10 TL e A A St n DEE B An 13.426573427 MHz|
‘-‘ \ !
0 dem 7 0 dem t T
/ \ | |
-0 d 4 + -10di T
{ i ‘ |
|
20d -l l\ -20 df - ;
e Y Ve AN A I
- o gl o v -
36 dem W et . =
-40 df -40 di
-50 -50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.535899 GHz 16.90 dBm M1 1 2.535929 GHz 1E5.45 dBm
T1 1 2.5263167 GHz 11.02 dam Occ Bw 13.366633367 MHz T1 1 2.5283167 GHz 10.00 dam Occ Bw 13.426573427 MHz
T2 1 2.5416833 GHz 10.35 dBm T2 1 2.5417433 GHz 10.51 dBm
i il
L L J L JL

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum y E r
Ref Level 26.00 dém  Offset 6.00 36 & RBW 200 kHz RefLevel 26.00 dbm  OFset 6.00 06 e RBW J00 kHz
o Att 30dE SWT 189ps @ VBW 1MHz  Mode Auta FET o Att 30de SWT  12.9ps @ VBW 1 MHz  Mode suto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
MIET 16.11 dBm)| Mi[1] 15.17 dBm)|
20 dbm: 1 Y 2.5400750 GHz 20 dém — it ) 2.5968380 GHz
04 b A P0G B, o 17.822177822 MHz| 04 L Lo s Ao AREG B : 17.982017982 MHz|
| \ i \
0 dBm ] T 0 dBm f )
{ \ { !
10 7 -10 o T T
/ \ ! |
-20 df ' i -20 di t
S r eyt |
. LTk s o W o
A k R
40 df -40 di
-50 -50
-60 o -e0d
70 -70
OF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.540075 GHz 16.11 dBm M1 1 2.536B38 GHz 1E5.17 dBm
T1 1 2.526040 GHz 10.63 dBm Occ Bw 17.822177822 MHz 1 1 2.526000 GHz 9.94 dBm Occ Bw 17.982017982 MHz
T2 1 2.5436711 GHz 10.85 dBm T2 1 2.543991 GHz 9.58 dbm
i il
L L J ‘ L S
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum o) [ Spectrum 3
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset ©.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr (@1 avgPwr
Limit ¢heck paps N | SPURIRIS CHBEKABS_ PAES
20 B[Ne _ruRTOUS | INE_ABS PARS l\ 20 dBijyg PURIﬁJS_LIV\E_ADS_ PABS
10 dBm J % 10 dBém J T
I \ 0dem }
— , t -10 dBm: I \_|
Lo A L
_LINE_ABS_ ! l ” H r}zo dem i
30 dBm
-40 dBm. P M
5
60 dem -60 dBm
-70 dBm 70 dem
start 2.475 GHz 10005 pts Stop 2.505 GHz | | ['start 2.565 6hz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | RangeLow | Rangeup | RBW | Frequency | Powerabs |  ALimit
ZA75 GHZ SS84 CHE 1.000 MHz2 2.49165 GH2 -37.42 dém -12.42 dB 2,565 GHz 2,570 GHz 100.000 kHz 2,56964 GHz 21.60 dBm -8.40 dB.
2,494 GHz 2.496 GHz 1.000 MHz 2,49586 GHz -25.73 dBém -12.73 d& 2,570 GHz 2,571 GHz 100.000 kHz 2,57000 GHz -17.89 dBm -7.89 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49605 GHz -25.12 dém -15.12 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57129 GHz -24.15 dBm -14.15 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -16.48 dém -6.48 dB 2,575 GHz 2.576 GHz 1.000 MHz 2.57500 GHz Z39.53 dem 56.53 db
2.500 GHz 2.505 GHz 100.000 kHz 2,50031 GHz 21.82 dBm -8.18 dB 5576 cHz 5 505 CHz 1.000 MHz 5 £7845 GHz 30 35 dem 1435 db
e —
T T
il ( ) ] 0 w
Date: 1 22:2 16
Spectrum o] Spectrum l:g:l
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset £.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 avgpwr
Limit ¢heck paps | SPURIGHE CHBEKARS PABS
20 B[ _FPURIOUS | INE_ABS FABS 9Bilie _frurtofis_Jive_aBs | PARS
10 dBm 10 dBm
0 dBm { l dem 1
10 dBm J 10 dem: \
LINE_ABS_ 20 dBm L \ i
30 dem ,-“ -30 dBm:
-40 dBm #”W -40 dem ey
e
50 dm i -50 dBm
-60 dem -60 dBm
70 dBm 70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | || Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
2475 GH2 2.494 GH2 1.000 MHz2 2.49376 GH2 -34.37 dém -9.37 dB 2,565 GHz 2,570 GHz 100.000 kHz 2,56770 GHz 7.97 dém -22.03 dB
2,494 GHz 2.496 GHz 1,000 MHz 2,49600 GHz -25.17 dém -12.17 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -24.90 dBm -14.90 dB
2436 Gz 2,493 GHz 1.000 Mz 249852 GHz ~18.76 dem -8.76 8 2,571 GHz 2,575 GHz 1.000 MHz 2.57121 GHz -20,04 dem -10.04 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49999 GHz -23.51 dém -13.51 dB 2,575 GHz 2.576 GHz 1.000 MHz .57504 GHz ~36.61 dém 23.61 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50371 GHz 8.22 dém -21.78 dB 2,576 GHz 2,595 GHz 1.000 MHz 2,57603 GHz -39.53 dém -14.53 dB
T Y
il ( ) ] 0 .
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LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

S trum

Ref Level 26.00 dBm  Offset 6.00 dBb Mode Auto Sweep Ref Level 26.00 dém  Offset ©.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (theck PABS ,;ul-tékfmib;uihukih:, PABS

20 dBfie _FPURTOUS | INE_ABS PAFS e PURI‘D {1s_JINE_ADS | PARS

10 dBm i 1 10 dBm [

0 dBm \ 0 dem ]

-10 dBm
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